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CERTIFICADO DE CALIDAD / cC
MILL TEST

No./ Document number
570805

Fecha de Emisién/ Date of issue
(DMA) 01/04/2009

570805

Codigo cliente/ Customer ID
501269

Pedido No./ Sales order Orden de compra/ Purchase order
105923 6071

Cliente/ Customer
PLESA ClA

AV. VALLE DE LAS ALAMEDAS # 66-OCOL. SAN FRANCISCO CHILPAN

TULTITLAN,MX MEX 54840

Remision/ Delivery
570805

Medio de Transporte/ Means of transportation
Cam/e.mov./s.neu/3ej

Descripcion de mercaderias/ Goods description

ROLLO FRIO RECOCIDO

S Generales f General Data

o) 1266872AF 1266875AF 1267026AF
" Colada/Heat UA587748 UAG587742 ZA18464
RecubnmuentolCcatmg N/A N/A N/A
PesolWelghl kg - 8860 9130 7705
PesofWeight b 19658.5 20154.53 17008.83
_Espesor/Thickness mm /in - 0.0305in / 0.0305in / 0.0305in /
) I 0.7740mm 0.7740mm 0.7740mm
LIFLL 36.02 36.02 36.02
o, in LS/UL 36.22 36.22 36.22
£E Real/Actual 36.22 36,22 36.18
g2 LILL 915 915 915
mm L3/UL 920 920 920
o Real/Actual 920 920 919
T LI/LL N/A N/A N/A
o.' £ m LS/UL N/A N/A N/A
por Real/Actual a o 0
N LIALL N/A N/A NiA
o ft LS/UL N/A N/A N/A
S Real/Actual 1] 0 0
Capa - oz/fi2 N/A N/A N/A
Thickness g/m2 N/A N/A N/A
CUTSIST() N/A NA N/A
" No. Parte/Part - N/A N/A N/A
Descripcion/Description: NiA N/A N/A
Norma de Calidad/Quality Norm - SAE J403 SAE J403 SAE J403
Grado/Grade ..« - 1008 1008 1008

2. LE: Limite eldstico / YP: Yisld Point

1. TS: Tratamiento superficial, Aceitado, Sellado / ST: Suparficial treatment, Oiled, Stenciled,elc
4. RB: Rockwell B

5. LILL Limite Inferior / Lower Limit

3. RT: Resistencia a la tension { TS: Tensile Sirenght
6. LSAUL Limite Superior / Upper Limit

Observaciones / Comments

CLIID#

Cenificamos que &1 material aqui descima ha s)dn inspeccicnado y ensayade por personal aulorzado independiente del drea
de manufactura con {a con |a norma arriba descrita,

‘We here certify Ihal the matenal descnbed in he.‘e has been lested anc lnspeded by aulhonzed personal indpendent from
the many ing o | with Y rasults in s of the above specification

Firma / Signature

Jide: Va

Ing. Antonic Mani
Temium Labs
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CERTIFICADO DE CALIDAD /
MILL TEST

Fecha de Emisién/ Date of issue
(DMA) 01/04/2009

101 R

570805

570805

CC

No./ Document number

Calidad del Acero / Steel Quality

1266872AF 1266875AF 1267026AF
UAS87748 UABB7742 ZA18464
0.0900 0.0900 0.0800
0.3500 0.3600 0.3500
0.0090 0.0050 0.0100
0.0070 0.0150 0.0170
0.0130 0.0220 4.0120
0.0380 0.0300 0.0560
0.0420 0.0100 0.0100
0.0020 0.0020 0.0010
0.0270 0.0250 0.0300
0.0290 0.0040 0.0200
0.0030 0.0020 0.0040
0.0020 0.0020 0.0020
N 0.0070 0.0070 0.0040
Cb 0.0020 0.0020 0.0010

1. TS: Tratamiento superficial, Aceitado, Sellado / ST: Superficial treatment, Qiled, Stenciled,elc

4. RB: Rockwell B

2. LE: LImite elastico / YP: Yield Point

S. LVLL Limite Inferior / Lowsr Limit

3. RT: Resistencia a la tension / TS: Tensile Strenght

6. LSAJL Limite Superior f Upper Limit

Observaciones / Comments

ClLAD#

del drea

Cenlificamos que el rnalenal aqui descmo ha indo mspeoolonadn ¥ ensayado por p aulorizadao i

de manufactura cen <on la norma arnba descita.

We here cerlify that the matarial described in hale has been tested and inspected by aulhenized personal indpendent from
the manufaciuring department with satisfaciory results in with requi of ihe above specification

Firma f Signature

e o

Ing. Antonio Mani
Termnium Labs
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